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JEAT R K JE AR SS 5 JE AL B 5 RLCISE]
KT 33.4*3.38 24-101918 GR.6/L245N 2025 6 H 12 H
ZFR KA 25 sk B i H
4% =3l 33.4*3.38 - 192 2025-6-15
s ] C Si | Mn P N cr | Ni Nb Cu Mo v Ti CE
JE B 5 B 24-101918 0.14 | 0.28 | 1.3 [ 0.019 | 0.005P 0.04 | 0.01 | 0.003 | 0.02 | 0.003 | 0.031 | 0.002 | 0.37
s - N - - - T -1 - 1 -1~ - 1 - [ -
ETIEDA J R K2R R
JE 4644 5T 5 510/520 355/390 30/31 -55°  19-21-20=20
Sl - 2 - -
Equal Tee BW NPS1" SchSTD (33.4X3.38) ASME B16.9 R BEAL 3 AN (1) BEAL 3 ANSEiifE (2) BEHL 3 ANl (3)
Weight: 0.22 kg ASME B16.9-2018
) i I
T e 33.4 | 34.1/34.5/34.5 | 34/34.5/34.5 | 34.5/34.5/34.5
- A
o 33.4 | 34.5/34/34.2 | 34.5/34/34.3 | 34.5/34/34.6
FEEE
76 | 77.5 | 77.2 | 77
FEERE
B 4.2/4.5/4.7 | 4.3/4.6/4.7 | 4.5/4.6/4.5
0.3 TE R
PMI/Mn 3.5/3.8/3.7 | 3.9/3.8/3.6 | 3.6/4/3.5
Volume: 0.000060 m*
External Surface Area: 0.009626 " 1.02/1.31/1.12 figi i
Internal Surface Area: 0.008055 m?
120/112/82 155/138/141 135/154/117
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ﬂ:ﬁ%ﬁk&%ﬁ%ﬂ%*u ﬁlzﬁé\\ﬁj F g ﬁ % IEE B ‘A No. 375, Zhencheng Rd. jiangyin City JST- CJ
. 375, 5 y
Jiangsu Xigg j MILL TEST CERTIFICATE : :
Steel-Tuh 0\ \ 2 Jiangsu Province, China(214442) http://www. cjgg. cn
YING 4 ;
co b EN10204 3' I/ISO 1 lB ¢ z ; Tel: 86-510-81667053 Fax: 86-510-81667053 WG/QR8. 2-22-2 A
# & ¥ Total Bundles - PR [adg rotal pieces | 11 [#i) Total Weight 4928 | FRHHT Sheet No: 00326770 N\
KB AL Sold To ji #F%H Contract No: 240881950 [ R\
75 % % Description of Goods VFATE S Permit No: 1527100432025 \ 15’ /
4 % Grade: GR.6/L245N iR Method of Manufacture: 3R COLD- DRAWINGI AT Specification: ASTM A333/GB/T9711- 2023| ZHARA Condition: NORMALIZING (M)
Sil E "j[; {38 Tensile Test MHaFiREE Impact Test
o ks 4 ;{‘ HE R, TRafE| HEE thigs| RT | BE
Toj ol Heﬁ No. | Batch No. {gD? fc% €©) | pisen GWE 9? i 1.5 E.L %@5 Fgﬁfj Dimen | ('C) Afnﬁﬁ@ st () FHE
| 0.DXW. TXL (um) WL | siofli? 28" : Rm A o " | sion [Temper| - () " Impact Value AK_AVG
(*1-3) r 4 Mpa % ' (¥4) | ature
1 33. 4%3. 38%7000-8000 24-101918 | 2024082224 1 98 1.938 | Al Rt0.5] 355 | 390 | 510 | 520 |30.0] 31.0 / i D6 -55 L 19 21 20 20
/ / / / / { V. / , / / / / £ | & / / / / / / / / / /
/ / v / / £ / / / / / / / V0 4 / / / / / / V4 / /
/ / / / / / / / / / ./ £ s / / /. ” / / / i / /
2R (%) ChNQical position EAH5HT Metallogical Analysis
o | 251 1= i : 7 z
’?% TjrcYDJe ﬂ&fuéﬂr/\ ecarhurﬂi%ff}i er  (mm) g'Jau*_\LfE ;éé%% Inclusion Eﬂﬁéﬁéﬂ E%jﬁ
NO. |'ws | C | Si [Mn | P [s |cr u Mo | V | AL | Ti | B LNy j|ySbEEIN/PL, AGEE otz —— [€) *6 i i
/1IN [ Ei =] 5 L bCout) | A (in) |Grainsize| A B 42 D DS |Microstructure S"E:wre
1 H ]0.140 | 0.280 | 1.300 | 0.019 0.005 | 0.040] 0.0 0.003]0.031| / |0.002]0.0005 0.003 | / / 7 ] 037 £ / / L / / { / £
1 P ]0.163]0.295 | 1.2 . . 035 | 0. 0.016]0.004 [ 0.019| / |0.002[0.0004[0.003| / 7 / |o.38 / & / 7 / / F 4 / /
1 P |0.1610.291 1.2 . 015 Y0. .032) 0. 0.020(0.003|0.018| / |0.0020.00040.003 | |, / / |0.38 / / / /i / Y5 PR / / / / / /
/ / / / / / i / / 7 / / / 4 / / / / i R e s / / / / / / /
KR IS A | WA | RRER EAWEX AR FHERF 1| &t 1| HV | 158/162 | 163/157 | 160/158
! Bend E.T M.P. I M.F.L Pipe End Untested S&D KIE
Jlssenny | Hea ASTH E309 EfilikHave Tested — L3t
FEX ok JzﬁAfg St Hardness
otk o etk o Mpa/$S Value
A i Each Pipe / / Aok Each Pipe
CogRLo Accepted i Accepted
*1: SRFLARXBEStrip specimen: Al (12.7mm) ; A2 (19.1 mm) ; A3 (25.4 mm) ; A4 (38.1 mm) : : [E#iA#Round bar specimen: Bl (®12.7mm); B2 (P8.9mm); B6 (6. 35mm) ; *3: 4 A UEEFull section specimen:
YERNotes F: *4: D1=10X10X55mm; D2=7.5X10X55mm; D3=5X 10 X55mm; D4=6. 67 X 10X 55mm; D5=3. 33X10X55mm D6=2. 5X10X55mm; *5: H-{&Hk4HTHeat Analyses P-ERE4MF Product Analyses: #6: F- ¥k EhFerrite B-M K
fBainite P-Bift{kPearlite S-[El:kZ Kfk Tempered Sorbite M-3 EKAfMartensite; *7: T-HifImiTransverse: L- YA dilongitudinal
%ERemark
g ZAERA RIS G, BKARAERERDE . D0, RRARL, HESERASRER,
P& Wistatenent We here certify that the material here in described has been manufactured, Sampled and tested in accordance with above standard and specification and satisfied the contract requirement.
V. FRBCAE A, HHEA: HIHEA : B # : 2024-09-09
Remark: The warranty certificate shall be subject to the original. Auditor: ' Certificate maker: Date:
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